
~ 

"' , , 
, 
• , 
• 8 , 
" 

,. 
15 
17 
18 

" " 

,. 
" " 

27 

" " " ,. 
" " " " " ;0 ., 
., 

165798 
331-0650 

2"-..,' 
I 
I 
I '}-

~
23 ), /~'''-,~ 

19 (/2/ .............. .... ,3 / ~ ~ , ' , 
-' ~ 

41 

8 

141-SEALANT 
142-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

"-- ~ ~ ~ -,~~ ~ ~~ 

50074RW , HOUSING, LOWER .. 70226 
70281 , ASSEt.4BL Y, UPPER HOUSING , HOUSING, UPPER , BEARING-TRUNNION JOURNAL 
9008000-0128 , SEAL-UP 
2000016 , RING-WIRE RETAINING 
2000052 , RING-RETAINING 
2000043 , BEARING-SHAFT BALL ,"', , BEARING-THRUST 3OX52><13 
20000157 , SWASHPLA 1E -VARIAIl..E 

""" 
, BLOCK-CYUNDER ASS'Y. , BLOCK-CYLINDER 

" ..,,, 
5 PISTON 

" "07' , PISTON SPRING 

" 50005 5 PISTON SPRING WASHER 
57 5001. 2003005 , ARM-TRUNNION 

" ..,,. 
9008000-0126 , SEAL-UP 

" 50002 2000015 , GUIDE-SLOT 

" 50'" 5O+4Jj , SHAFT-IoIOTOR 

" 5028' "'52 , BEARING-THRUST 42X61SX16 .. S0018 
70082 , BLOCK-CYLINDER (MOTOR) ASSY " 50277 , BLOCK-CYLINDER 69 "'" 7 PISTON " 70292 

7 PISTON SPRING 
7 PISTON SPRING WASHER 

4507-4- , SEAL-UP 10X25X7 
2003555 , AClUATOR-BYPASS 
70250 , KIT, CENTER SECTION 

" 5055' , PLATE, BYPASS .. 501504-, CHECK PLUG ASSEt.4BL Y .. 50132 1 CENlER SECTION 
" 50118 , OU BEARING 
91 50'" , BOLT-J~2+ X 2.5 

1 BUSHIN 1.02 X 1.' X .57 " 2003014-

.,"'" , SEAL-UP 26X42XB " 2003017 
50007 , RING-RETAINING " 501.3.3 
.... n , WASHER-26X35Xl " 501J4 
708110 , KIT, BYPASS PLATE ", 50198 ..... , OIL FlL lER ELEWENT ,,, 50278 
50'70 , ARM-BYPASS ". 44142 ..,70 , RING-RETAINING ", "'01 51110 , ARM, BRAI(E ", OO",. .... " , PIN-ACTUATING ", 50653 
50JUI , BCl...r-WS-1B x 1-3/4 ,,, 50 .... ' 50317 , NUT-H X LOCI< 5/115-24 UNJC , .. "259 
70135 , BRAKE ROTOR/STATOR KIT ,., 50928 

• STATOR-BRAKE ,., , ROTOR-BRAKE 'oo 70312 
#130 , WASHER-7/H! X 7/8 X .0150 'OT 504115 

~
5 

134 
43 

37 

, 

8 ~'36 

P.l or 2. 7D387-P2 

~ --, DIFFERENTIAL ASSEMBLY , GEAR-DIFF. 50T , DlFF. COlIER , GEAR-BEVEL 141 , GEAR-PLANET lOT , , RlN~ REY,INING 
BeL - 5 111-2'" X 2-1/4 , AXLE SHAFT, RH , AXLE SHAFT, L.H , SPACER. DIFF. , WASHER-J/4 X 1.5 X .13 , SEAL- .75 X 1.25 X .250 , SHAFT-INPUT , BOLT. 3/8-24 X 2.5 

21 BOLT- 1/4-20 X 1.38 , PlN- .5 00 X .43 10 X .750 , ARt.4-CONTROL , PUCK-DANPENER , "" "',.. , SPRING , 5/16-24 SlUe , JACK SHAFT/pINION GEAR ASSEMBLY , 17-2JT CWSTER ASSEMBLY , JACK SHAFT , CAPSCREW 11M X 20 LG , WASHER 7fie x 1 X .5 , JACK SHA , CAPSCREW 11M X 20 LG , 
~E~ 8lJ,.1~N~ 1 X .5 , , SEAL, UP O.75Xl.00XO.158 , SPRING, BLOCK , WASHER. BLOCK THRUST , BUSHING, \£NT , >;ENT , >;ENT , SPACER , CASllE NUT, 5/16-24 , canER PIN , EXTENSION SPRING , ~~~'d~~2~R1~ , , NUT,HEX 5/115-18 , SEALANT 

820z 20W-50 OIL , SEAL KIT , GREASE 

Ii! 
P.2 af 2. 7WIII7-P2 

137 


